

# CURRENT CONCEPTS IN THE TREATMENT OF ADAMANTIADDES-BEHÇET'S DISEASE

N.G. Bonitsis<sup>1,4†</sup>, A. Altenburg<sup>1,4†</sup>, L. Krause<sup>2,4</sup>, T. Stache<sup>3</sup>, C.C. Zouboulis<sup>1,4\*</sup>

<sup>1</sup>Departments of Dermatology, Venereology, Allergology and Immunology, <sup>2</sup>Department of Ophthalmology, and <sup>3</sup>Department of Neurology, Dessau Medical Center, Dessau, Germany; <sup>4</sup>German Registry on Adamantiades-Behçet's Disease, Germany. \*Correspondence: christos.zouboulis@klinikum-dessau.de

## CONTENTS

Abstract .....	749
Introduction .....	749
Therapeutic approach for patients with Adamantiades- Behçet's disease .....	750
Mucocutaneous disease .....	750
Ocular involvement .....	755
Neurological involvement .....	757
Major vessel involvement and thrombophlebitis .....	758
Gastrointestinal involvement .....	758
Adamantiades-Behçet's disease in childhood .....	759
Conclusions .....	759
References .....	759

## ABSTRACT

*Adamantiades-Behçet's disease is a systemic vascular reaction/vasculitis of unknown etiology, which is characterized by periodically recurrent oral aphthous ulcers, genital ulcers, ocular inflammation that can be sight-threatening and various skin lesions, the most common of which are folliculitis and erythema nodosum. The disease can also affect a variety of other organs, including the central nervous system, the blood vessels and the gastrointestinal and respiratory tracts, leading to life-threatening complications. Early appropriate treatment is of major prognostic importance, should be based on both the type and the severity of lesions and focus on the most severe manifestation. This overview describes the present state of treatment regimens for Adamantiades-Behçet's disease. The number of randomized, controlled studies that have been conducted in this disease is limited. Topical sucralbate, rebamipide, colchicine, penicillin G benzathine plus colchicine, dapsone, thalidomide, azathioprine and interferon alfa have been found to be effective for orogenital ulcerations, whereas etanercept is used for oral ulcerations. Dapsone, thalidomide, interferon alfa and etanercept were shown to be effective against papulopustular lesions. Depot methylprednisolone, colchicine and penicillin G benzathine plus colchicine or dapsone were effective against erythema nodosum. Ciclosporin and azathioprine have shown a favorable effect on uveitis in randomized, controlled studies, while interferon alfa and tumor necrosis factor antagonists have revealed marked efficacy in retrospective studies or case series. Colchicine and azathioprine proved effective against arthritis. Finally, treatment options for vas-*

*cular, neurological and gastrointestinal disease are based on open and observational studies or case reports. Properly designed controlled studies in Adamantiades-Behçet's disease are required in order to generate optimal treatment plans for acute/chronic management and prevention of recurrence.*

## INTRODUCTION

Adamantiades-Behçet's (ABD, also known as Behçet's disease) is a systemic, chronic, relapsing vascular reaction/vasculitis (1) with recurrent oral and genital aphthous ulcers, skin lesions, uveitis and involvement of the gastrointestinal tract, central nervous system (CNS) and blood vessels (2). In 1930, Benediktos Adamantiades (1875-1962), a Greek ophthalmologist, presented for the first time the triad of ocular symptoms, oral aphthae and genital ulcers as clinical signs of a single nosological entity. Later, he added a fourth sign: vascular involvement. A Turkish dermatologist, Hülûsi Behçet (1889-1948), recognized Adamantiades' concept and dedicated his life's work to studying the disease. Both physicians agreed that the typical ocular lesion was uveitis with hypopyon, appearing at intervals and causing ocular lesions that could result in blindness (3).

The greatest prevalence of the disease worldwide is reported in Japan, the Middle East and the Mediterranean region. ABD is relatively uncommon in northern Europe and the U.S. (0.12-0.64 cases per 100,000) but is considerably more frequent in Korea, China and Japan (13.5-20 cases per 100,000) (4, 5). Turkey has the highest prevalence (80-420 cases per 100,000). The most frequent clinical manifestations in all countries are oral aphthae, genital ulcers, cutaneous and ocular manifestations, as well as arthropathy. ABD has a chronic course with unpredictable exacerbations and remissions, and often manifests itself in the third or fourth decade of life (4). Male sex, systemic onset and the presence of the B-51 HLA class I histocompatibility antigen have been reported to be associated with more severe disease (6, 7).

Diagnosis of ABD is difficult as there is no specific laboratory test; physicians often have to rule out several other conditions before

<sup>†</sup>Both authors contributed equally to the manuscript and can be considered first authors.

**Table I.** *Criteria of the International Study Group for Adamantiades-Behçet's disease (1990).*

Mandatory symptom: recurrent oral aphthae (at least three times yearly)
Plus at least two of the following:
Genital ulcers
Ocular involvement
Skin changes (erythema nodosum, folliculitis, sterile pustules, aphthous skin ulcers)
Positive pathergy test

**Table II.** *Revised International Criteria for Adamantiades-Behçet's disease, traditional format (2008).*

Adamantiades-Behçet's disease: 3 or more points	Points
Recurrent oral aphthae	1
Skin manifestations (papulopustular lesions, erythema nodosum, thrombophlebitis)	1
Vessel involvement (arterial or venous thrombosis, aneurysms)	1
Positive pathergy test	1
Recurrent genital ulcers	2
Ocular involvement (hypopyon iritis, uveitis)	2

establishing the diagnosis. Delayed diagnosis and treatment of the disease can lead to increased morbidity and lethal outcome (8, 9). In 1990, the International Study Group for Behçet's disease established diagnostic criteria, which were later only used as classification criteria, consisting of the presence of recurrent oral ulcers, relapsing at least three times in a 12-month period, plus two other signs (Table I) (10). Among several sets of diagnostic criteria, the most accurate are the recent Revised International Criteria, according to which three or more points are required for diagnosis (Table II) (2). Close monitoring and early tailored therapy are crucial in order to minimize the degree of disability and mortality in ABD.

This overview describes the present status of the treatment possibilities for ABD. Clinical sign-matched therapeutic recommendations, which are based on a comprehensive literature search for controlled studies, case reports and our own experience are provided.

**THERAPEUTIC APPROACH FOR PATIENTS WITH ADAMANTIADES-BEHÇET'S DISEASE**

Therapeutic management of ABD patients should be based on both the type and the severity of lesions and should focus on the most severe manifestation. Mild transient symptoms can be managed supportively. Anterior uveitis can be treated with topical corticosteroids, mydriatics or cycloplegic eye drops. Persistent or recurrent mucocutaneous lesions can be treated with topical nonsteroidal anti-inflammatory drugs and antiseptic agents, topical steroids and colchicine. It should be clear that local treatment has only local effects and the need for systemic therapy is postulated for severe mucocutaneous or systemic disease. Therapies for severe mucocuta-

neous and systemic ABD include systemic steroids, immunosuppressants such as ciclosporin, azathioprine, cyclophosphamide, chlorambucil and tumor necrosis factor  $\alpha$  (TNF- $\alpha$  antagonists, dapsone, thalidomide and interferon alfa. Careful consideration of the risk-benefit balance is recommended for each individual patient. In younger males the disease is characterized by more severe symptoms, particularly ocular involvement and thrombosis, in addition to cardiac and pulmonary symptoms in German patients or gastrointestinal and neurological involvement in Turkish patients (4, 6, 9; data from the German Registry on Adamantiades-Behçet's Disease). The B-51 HLA class I histocompatibility antigen is associated with ocular manifestations (7). Patients exhibiting these risk factors require close monitoring and in principle more aggressive therapies. The activity spectrum of systemic agents used in ABD according to controlled studies or case reports is summarized in Table III. Favorable effects of drugs which have been assessed in randomized, controlled studies for use in ABD are shown in Table IV.

In addition to pharmacotherapy, physical therapy also helps patients with ABD to maintain strong and flexible joints. The treatment of ABD aims to reduce the frequency and intensity of flares, thus limiting morbidity and serious complications (8).

**MUCOCUTANEOUS DISEASE**

Recurrent, painful oral aphthous and genital ulcers together with cutaneous lesions are considered key features of ABD. Recurrent oral aphthous ulcers precede other manifestations in approximately 70% of the patients (8). It is important to exclude other possible causes or associated conditions, such as anemia, cyclic neutropenia, folic acid or iron deficiency, ulcer vulvae acutum, aphthous-like ulcerations in HIV-positive patients and gastrointestinal diseases such as Crohn's disease and ulcerative colitis.

Skin manifestations predominantly include papules and pustules, typically appearing with raised erythema and a dome-shaped pustule in the center, erythema nodosum-type lesions, pyoderma, skin ulcers and superficial thrombophlebitis. Severe complications of relapsing oral and genital ulcers include pharyngeal stenosis, scarring of deep vaginal ulcers, labial destruction, bladder or urethral fistulae, as well as vasculitic lesions, Sweet-like lesions, necrotizing vasculitis and pyoderma gangrenosum, causing severe morbidity (11).

In mucocutaneous disease, topical regimens acting symptomatically are essential but fail to prolong the disease-free intervals. Therefore, they should accompany systemic therapy in order to increase effectiveness.

Colchicine should be regarded as the first choice for the treatment of oral and genital aphthous ulcers and erythema nodosum-type lesions. Colchicine may be combined with pentoxifylline, penicillin G benzathine for resistant mucous lesions or short-term prednisolone in acute mucocutaneous exacerbation. Rebamipide is effective against oral aphthous ulcers only 3 months after the initiation of treatment. Dapsone and thalidomide are restricted to particularly resistant cases due to potential side effects. Azathioprine, ciclosporin, dapsone and interferon alfa have been proven to control mucocutaneous manifestations in controlled and open trials (Table IV) (12-15) and should be used in severe or refractory disease.

**Table III.** Targeted sites of selected systemic agents used in ABD.

	Oral aphthae	Genital ulcers	Skin manifestations	Ocular	Neurological	Vascular	Articular	Gastrointestinal
Corticosteroids	+	+	***	+	+	+	+	+
Colchicine	+	+	***	–	–	–	+	–
Dapsone	+	+	+	–	–	–	–	–
Ciclosporin	+	+	+	+	–	+	–	–
Interferon alfa	+	+	+	+	+	+	+	–
Cyclophosphamide	+	+	+	+	+	+	–	–
Chlorambucil	+	+	+	+	+	+	–	–
Azathioprine	+	+	–	+	–	–	+	+
Methotrexate	+	+	+	–	+	–	+	–
Infliximab	+	+	+	+	+	+	+	+
Etanercept	+	?	+	+	?	?	+	?

\*Favorable effects assessed in randomized, placebo-controlled studies (\*\*only erythema nodosum, \*only papulopustular lesions); †evaluation not conclusive given lacking studies.

**Table IV.** Drugs with favorable effects assessed in randomized, placebo-controlled studies in ABD.

Drug	Dose	Manifestation (favorable effect)	Comparison	Patients	Duration	Ref.
Sucralfate	3 times daily, topical	Oral and genital ulcers	Placebo	40	3 months	30
Methylprednisolone	40 mg/3 weeks i.m.	Erythema nodosum	Placebo	85 (50% women)	27 weeks	40
Colchicine	1-2 mg/day p.o.	Women: oral and genital ulcers, erythema nodosum Men: arthritis	Placebo	50 (48% women)	24 weeks	42
Penicillin G benzathine plus colchicine	Penicillin G benzathine 1.2 mL IU/month i.m. plus colchicine 1-1.5 mg/day p.o.	Oral and genital ulcers, erythema nodosum	Colchicine	154	24 months	46
Rebamipide	300 mg/day p.o.	Oral ulcers	Placebo	35	12-24 weeks	48
Dapsone	100 mg/day p.o.	Oral and genital ulcers, papulopustular lesions, erythema nodosum	Placebo	20	3 months	41
Thalidomide	100 or 300 mg/day p.o.	Oral and genital ulcers, papulopustular lesions	Placebo	96 (only men)	24 weeks	53
Azathioprine	2.5 mg/kg/day p.o.	Eye involvement, oral and genital ulcers, arthritis	Placebo	73 (only men)	2 years	56
Ciclosporin	10 mg/kg/day p.o.	Eye involvement	Colchicine	96	16 weeks	60
Interferon alfa	6 mL IU 3 times weekly s.c.	Oral and genital ulcers, papulopustular lesions	Placebo	50 (38% women)	3 months	65
Etanercept	25 mg 2 times weekly s.c.	Oral ulcers, papulopustular and nodular lesions	Placebo	40 (only men)	4 weeks	70

Administration of anti-TNF- $\alpha$  agents is not recommended in new mucocutaneous manifestations, but only as adjunct treatment in patients with vision-threatening inflammation, including patients with retinal vasculitis, in whom these agents often have a fast-onset therapeutic effect (15). Moreover, anti-TNF- $\alpha$  agents can be administered to patients with a poor quality of life or intolerance to adequate doses of other agents, such as azathioprine, colchicine or thalidomide, or to patients who require long-term prednisolone over a threshold dose that induces cushingoid status (7.5 mg/day).

### Topical treatment of mucocutaneous manifestations

Most experiences in the local treatment of oral aphthosis are based on studies in recurrent aphthous stomatitis (RAS). Several studies were performed with significant results. As a rule, topical measures should be the first-line treatment for isolated oral and genital ulcers. Application should depend on the patient's personal experience and preference. The combination of a steroid paste at night, an anesthetic gel and an antiseptic mouth rinse repeatedly during the day, accompanied by general measures, is commonly recommended. For acne-like lesions, folliculitis and perifolliculitis in ABD, several topical treatments have proven suitable according to clinical experience, although they have not been tested in controlled studies: 1) clindamycin 1%/benzoyl peroxide 1% gel for acne vulgaris; 2) a cream formulation of a mild steroid and an antiseptic such as hydrocortisone 1%/chlorhexidine 1% for inflammatory lesions on the face; and 3) flumethasone 0.02%/clioquinol 3% for lesions on the body (12, 16). Erythema nodosum-type lesions are locally treated like erythema nodosum of other etiology and often require additional systemic therapy in case of multilocular and recurrent lesions.

### Dietary and general measures

Triggering of new aphthae eruption and persistence of lesions can be prevented by avoiding hard, acidic, salty or spicy foods, as well as nuts, nut chocolate, citrus fruits, alcoholic and carbonated beverages or hard toothbrushes (individual cases without validation in controlled studies) (17). In a single-blind, crossover trial, as well as in open studies, the number and frequency of aphthae were reduced by using a lauryl sulfate-free toothpaste (18, 19). Protective bioadhesives with formulations of 2-octylcyanoacrylate reduced pain and healing time of recurrent oral aphthous ulcers in a controlled, randomized, single-blind study. The significant pain relief that tissue adhesives provide should be taken into account. They are available as nonprescription over-the-counter devices (20).

### Local anesthetics

Topical analgesics such as lidocaine hydrochloride 2% gel (Dyneran® mouth gel, Gelicaïne® 2% gel, Xylocaine® 2% gel) or spray (Xylocaine® pump spray), polidocanol adhesive dental paste (Solcoseryl™) or benzocaine lozenges (Anaesthesin® or Dolo-Dobendan® lozenges) can attenuate pain clinically, but data from clinical trials of these agents are very limited. A variety of other local anesthetics are available, including combination sprays of tetracaine hydrochloride and polidocanol, or benzocaine and cetylpyridinium chloride in mouthwashes. Lidocaine 2% viscous solution can be

carefully applied directly on the lesions and reduces acute pain, but its analgesic effect diminishes over a few hours (21). This short and weak effect can be explained by the solution's short time of contact and its basic pH, which does not allow lidocaine to dissociate into its active form in the inflamed tissue.

### Antiseptic and anti-inflammatory therapies

Patients with recurrent aphthous ulcerations may benefit from triclosan, chlorhexidine or chamomile mouth rinses. Available examples are triclosan in Breeze™ mouthwash, chlorhexidine in mouthwashes like Corsodyl™ solution, chlorhexamide fluid or chamomile extract in Kamillosan® solution. Triclosan is an antibacterial agent with antiseptic, anti-inflammatory and analgesic effects. In a double-blind, crossover study 30 patients with a history of RAS were treated with mouth rinses containing triclosan 0.15% twice daily for 30 s (22). These patients experienced a significant decrease in the number of new lesions and pain relief. Patients using chlorhexidine gluconate 0.2% mouthwash three times daily had significantly longer ulcer-free periods than patients receiving placebo (23). Chamomile extract solution (Kamillosan®) as a mouth rinse mildly inhibits inflammation. A recent study investigated the analgesic effect of *Chamomilla recutita* in RAS patients; its analgesic effect was excellent in 82% and good in 18% of patients (24). After the application of diclofenac sodium 3% in hyaluronan 2.5%, a significant reduction in pain lasting up to 8 h was reported in a randomized, double-blind study (21).

### Topical steroids

Although controlled studies are not available, topical steroids such as triamcinolone acetonide 0.1% in Orabase® (Kenalog® in Orabase®) and prednisolone acetate 0.5% in mouth ulcer-healing paste (Dontisolon® D) twice daily are the most commonly used therapeutic regimens with a satisfactory effect. Additionally, a therapeutic benefit can be obtained from a mouthwash containing betamethasone 0.05% (Celestamine® N 0.5 liquid). Physicians should always keep in mind the fact that long-term steroid use may predispose to local *Candida* infections. For satisfactory results, combination treatment with a topical anesthetic during the day and a steroid paste at night is appropriate according to our clinical experience. For the treatment of genital and extragenital ulcers in ABD, experience has shown that a combination of fluorinated steroids and antiseptics formulated in a cream base is effective (e.g., dexamethasone 0.1% + chlorhexidine hydrochloride 1% or flumethasone 0.02% + clioquinol 3%). An intralesional injection of triamcinolone acetonide 10 mg/mL (Volon® A 10) is indicated only in painful, deep, single oral or genital aphthous ulcers (0.1-0.5 mL per lesion) (17).

### Antibiotics

Tetracyclines not only exhibit antibacterial properties but also inhibit matrix metalloproteinases (MMP), which contribute to the inflammatory process by promoting the breakdown of tissues and were shown to exhibit increased activity in recurrent aphthous ulcers. As a consequence, tetracyclines could stimulate the growth of mucosal cells and rapid healing of ulcers. Localized therapy with tetracycline solution effectively reduced pain, size and duration of oral aphthae by 5% in a single-blind, randomized study (25). Tetracycline

hydrochloride may either be dissolved as a powder (250 mg) in 5 mL of water immediately before application, or a chemically stabilized standard formula can be prescribed. In a double-blind, crossover study in RAS, the pain-relieving and duration-shortening effect of a mouth rinse containing chlortetracycline (Aureomycin®) was reported (26). Topical minocycline hydrochloride 2% in aqueous solution as a mouthwash four times daily for 1 min appeared to be superior to tetracycline hydrochloride 2.5% in aqueous solution for the treatment of pain and the duration of RAS in a small single-blind, crossover study (27). Finally, doxycycline, the most potent inhibitor of MMP-2 and MMP-9 among tetracyclines, was tested in a 1.5% hydrogel formulation four times daily in a randomized, double-blind, placebo-controlled trial involving 49 patients with RAS. Treatment with doxycycline resulted in healing of 65% of ulcers within 3 days, whereas only 25% of these lesions were cured in the placebo group (28). Therapy with tetracyclines is contraindicated in pregnancy due to teratogenic effects and in children up to 8 years of age due to their effect on teeth appearance.

### **Sucralfate**

Sucralfate is an antacid commonly used to treat peptic ulcers. It exerts a soothing effect on lesions by adhering to mucous membrane tissues and forming a protective barrier on the affected site. Rattan et al. showed significant therapeutic value for sucralfate solution, applied four times daily, with regards to healing time and pain in RAS patients in a prospective, double-blind, placebo-controlled, crossover trial with a follow-up of 2 years (29). Alpsoy et al. showed a reduction in mean frequency, healing time and pain of oral ulceration, as well as healing time and pain of genital ulcerations, in ABD patients (30). For the treatment of ulcerations in the throat or pharynx, sucralfate can be swallowed. Sucralfate use should be limited in cases of renal insufficiency.

Local cauterization with a 1-2% silver nitrate solution or a silver nitrate caustic stick reduced the pain of solitary aphthae in a randomized, single-blind, placebo-controlled trial and several case reports (31). As a complication of this classical therapeutic method, long-term extensive application of silver nitrate may result in argyrosis, with blue-grey discoloration of the skin and mucous membranes (32).

Other alternative methods involve the application of 5-aminosalicylic acid 5% cream three times daily, which significantly reduced pain and healing time in a small, double-blind, placebo-controlled study (33). A significant decrease in the number of new aphthous ulcers and pain was also observed in a Swedish double-blind, crossover study testing the effect of a mouth rinse containing amyloglucosidase and glucose oxidase in children. The solution was freshly prepared (0.5 g of a powder containing amyloglucosidase 4%, glucose oxidase 0.16% and lactoperoxidase in 10 mL water) and the mouth was rinsed twice daily for 1 min (34). Nonetheless, in a study of Zendium® toothpaste, which also contains the enzymes amyloglucosidase and glucose oxidase, no statistically significant improvement could be detected (26). Low-concentration prostaglandin E<sub>2</sub> (PGE<sub>2</sub>) 0.6% gel applied twice daily in amounts of 0.5 g on the lesions significantly prevented new aphthae and consequently may have a prophylactic effect, whereas reduction of pain and healing time did not reach statistical significance in a short, 10-day, single-phase, double-blind, placebo-controlled trial (35).

According to several patients' experience, application of raw egg whites may at least partially relieve oral pain. An interesting finding in patients with recurrent oral ulceration is that they mention a reduction of oral aphthae during periods of smoking compared to phases of abstinence. In laboratory tests, biochanin A alone and in combination with nicotine resulted in decreased secretion of interleukins IL-8 and IL-6 and vascular endothelial growth factor (VEGF) by human keratinocytes and dermal microvascular endothelial cells, supporting an anti-inflammatory effect. For this reason, biochanin A alone or in combination with nicotine could play a significant role in the topical management of aphthae in the future. Moreover, the possible development of topical nicotinic acetylcholine receptor subtype-specific agonists could be an alternative for the treatment of skin and mucosal lesions that avoids systemic adverse effects (36, 37). Last but not least, a study conducted in three patients showed remission of aphthosis during therapy with chewable nicotine tablets (38).

### **Systemic treatment of mucocutaneous manifestations**

#### **Systemic corticosteroids**

Although systemic corticosteroids are used very successfully as anti-inflammatory agents in several ABD manifestations, such as mucocutaneous, ocular, arthritic, neurological, neuropsychiatric, gastrointestinal, pulmonary or renal symptoms, controlled studies are lacking and the long-term use of these agents is limited due to their side effects. Despite the short-term rescue value of high-dose systemic steroids, they apparently neither prevent the occurrence of new lesions nor improve the long-term prognosis of ABD. Consequently, gradual tapering according to clinical and laboratory inflammation parameters is advisable and finally discontinuation should be attempted. In most cases, however, systemic steroids are used in combination with other immunosuppressants. Steroids are some of the few systemically administered drugs that can be used during pregnancy. In cases of exacerbation of orogenital ulcerations, prednisolone 10-30 mg/day or its equivalent for up to 1 month may be administered to patients who have responded inadequately to therapy with colchicine and pentoxifylline. Based on our experience, i.v. pulse therapy with 100 mg/day for 3 days results in rapid improvement in severe cases of oral aphthous ulcers without the side effects associated with long-term prednisolone use (39). The only reported long-term double-blind study detected a reduction of erythema nodosum lesions in the corticosteroid group receiving i.m. depot methylprednisolone 40 mg every 3 weeks (40).

#### **Colchicine and dapsone**

Both substances inhibit neutrophil chemotaxis. Colchicine 1.0-2.0 mg/day and dapsone 100-150 mg/day (intermittent administration of ascorbic acid and reduction of smoking are useful in preventing hematological side effects) can be used for oral and genital aphthae and erythema nodosum, whereas colchicine can be used for arthritis in ABD. Moreover, dapsone significantly decreased papulopustular lesions in a randomized, controlled, double-blind study (41), whereas colchicine did not (42). However, no effect of dapsone on arthritis was shown in comparison with colchicine. A favorable effect on pyoderma gangrenosum-like lesions was also reported for dapsone (43).



Treatment with colchicine reduced the number and duration of lesions in up to 63% of RAS patients in an open trial and smaller studies also confirmed its efficacy (44). Therapy with a colchicine-containing suspension (1-2 mg/day) over at least 4-6 weeks and subsequent long-term therapy, eventually over years depending on treatment tolerability and effectiveness, is recommended. Relapses of aphthous ulcers after withdrawal of colchicine are common and a reinitiation of colchicine treatment does not guarantee a similar success. Contraception should be used by women for 3 months and by men for up to 6 months after cessation of colchicine therapy. From our experience, a combination therapy of colchicine and pentoxifylline, penicillin G benzathine or interferon alfa is possible and could support the effect on mucocutaneous and aphthous lesions. However, colchicine may induce serious side effects, such as acute leukopenia in patients concurrently treated with azathioprine or methotrexate (45). The combination of colchicine (1-1.5 mg/day p.o.) and penicillin G benzathine (1.2 million IU i.m. every 3 weeks or monthly) was tested in open and controlled studies. The effect of the combined therapy was significantly stronger on genital ulcers and erythema nodosum, but both colchicine and penicillin G benzathine also reduced the manifestation index when used alone (46, 47). According to the recommendations of the New European League Against Rheumatism (EULAR), colchicine should be preferred when the dominant lesion is erythema nodosum (16).

### **Rebamipide**

Rebamipide, an amino acid derivative of 2(1*H*)-quinolinone, is used for gastroduodenal ulcers and for the treatment of gastritis. It works by enhancing mucosal defense, scavenging free radicals and temporarily activating the gene encoding cyclooxygenase-2. In a double-blind, placebo-controlled study in ABD patients, the number of oral aphthae and pain were significantly decreased in the rebamipide group after 3 months of treatment (300 mg/day) (48), and rebamipide was well tolerated.

### **Pentoxifylline**

Pentoxifylline has a suppressive effect on CD8<sup>+</sup> T cells and inhibits the production of various proinflammatory cytokines, such as TNF- $\alpha$ . Pentoxifylline (400 mg 2-3 times daily) showed satisfactory efficacy, improving orogenital symptoms of ABD, in an uncontrolled open-label study and several case reports (49, 50), but did not cause statistically significant improvement of RAS in a randomized, double-blind, placebo-controlled study, except for a reduction in the median ulcer size (51). Although its benefit is limited, pentoxifylline could be considered as a therapy with few side effects, e.g., in children or resistant cases with orogenital symptoms.

### **Thalidomide**

Thalidomide is effective against orogenital and intestinal ulcerations. In a recent study it was well tolerated and effective in eight RAS patients who were administered 100 mg/day for a mean time of 4.8 months (52). In the only randomized, double-blind, placebo-controlled trial of the agent conducted in ABD patients, thalidomide decreased orogenital aphthosis and follicular lesions, while the number of erythema nodosum lesions increased (53). However, in older open and retrospective studies, initial doses of 100-300 mg/day were

finally reduced to 50 mg/day or discontinued after 3 months in order to avoid sensory neuropathy. Re-treatment with 50-100 mg/day for a week in the event of a relapse is possible (54, 55). Due to the compound's teratogenicity, it is absolutely contraindicated in pregnancy. In our opinion, thalidomide should only be used in exceptional cases.

### **Antimetabolites (azathioprine and methotrexate)**

Favorable effects have been described on severe oral and genital aphthosis (reduction of frequency and extent) with azathioprine at a dose of 2.5 mg/kg/day, as well as improvement of arthritis and long-term prognosis of eye involvement in ABD patients in a randomized, placebo-controlled trial (56, 57). Azathioprine could not improve papulopustular lesions. The product is contraindicated in pregnancy and breastfeeding and it is not recommended for use in pediatric patients.

Methotrexate (7.5-20 mg/week) has been reported to be effective on orogenital aphthosis and also on cutaneous pustular vasculitis in case series only (45, 58). Due to its spectrum of activity and according to our clinical experience, methotrexate is effective against arthritis. Folic acid should be administered concurrent with methotrexate treatment, and blood cell counts and liver function should be monitored during therapy with azathioprine or methotrexate.

### **Calcineurin inhibitors (ciclosporin)**

The primary effect of ciclosporin is inhibition of T-lymphocyte activation and recruitment. The compound resulted in partial or complete remission of mucocutaneous symptoms in 120 of 142 (85%) ABD patients in several trials conducted since 1983, either as monotherapy or in combination with steroids to increase its anti-inflammatory effect (14). Positive results are reported on aphthous ulcers in about 70% of patients and on cutaneous symptoms in about 40% of subjects in randomized, double-blind studies using different doses (3-6 mg/kg). Initially, doses of up to 10 mg/kg/day were used and a low maintenance dose of 2 mg/kg/day could suppress mucocutaneous symptoms (59, 60). Rapid dose reduction or abrupt withdrawal can lead to rebound phenomena. Its use is absolutely contraindicated in breastfeeding women, and pregnancy and renal insufficiency are considered relative contraindications.

### **Alkylating agents (chlorambucil and cyclophosphamide)**

An alternative compound with efficacy in ABD patients with neurological, vascular and ocular symptoms is chlorambucil (5-12 mg/day p.o. and 2 mg/day as maintenance dose) (61). It is a slow-acting alkylating agent, interferes with DNA replication by cross-linking and causes decreased B- and T-cell function. The efficacy of chlorambucil against orogenital aphthae and skin manifestations was only demonstrated in case series (62). Physicians should be aware of its cumulative toxicity and possible dyscrasia. Cyclophosphamide, a fast-acting alkylating agent, also caused marked improvement in orogenital aphthae in severe cases of ABD (63). However, dose-dependent adverse effects such as pulmonary fibrosis and hemorrhagic cystitis limit its use.

### **Interferon alfa-2a and -b**

In numerous open, prospective studies and case series, summarized in several review articles, a significant recovery or complete remis-

sion of oral and genital ulcers, as well as skin symptoms (papulopustular lesions, erythema nodosum), was reported with interferon alfa therapy, with satisfactory improvement observed within 1-4 months (13, 64). Interferon alfa-2a (6 mL IU s.c. 3 times weekly) significantly decreased pain, the duration of oral aphthous ulcers and the frequency of genital ulcers and papulopustular lesions in a randomized, placebo-controlled, double-blind study in BD patients (65). Interferon alfa-2b (3 mL IU s.c. every other day) plus colchicine (1.5 mg/day p.o.) was more effective than colchicine plus penicillin G benzathine (1.2 mL IU i.m. every 3 weeks) in a randomized trial (66). Interferon alfa also represents an effective treatment in BD patients with arthritis and vascular involvement. Our recommended dose is 6-9 mL IU interferon alfa-2a or -b three times weekly for 6 months followed by 3 mL IU s.c. three times weekly for long-term treatment. In patients with ocular manifestations, better results are expected with interferon alfa-2a treatment (17, 67).

### Biologic agents (infliximab, etanercept and adalimumab)

Apart from its role in ocular involvement, infliximab, a chimeric anti-TNF- $\alpha$  monoclonal antibody, was rapidly effective in oral and genital ulcers and/or arthritis in the majority of BD patients in self-controlled studies and many case reports. Rapid improvement of severe uveitis, gastrointestinal manifestations, severe mucocutaneous symptoms and cerebral vasculitis has been reported in cases refractory to conventional immunosuppressants. A few days following the first dose a rapid response can be observed, even in patients with refractory recurrent disease with both oral and genital manifestations, without evidence of recurrence for 6-8 weeks (68, 69).

Etanercept (25 mg s.c. twice weekly), a dimeric fusion protein of the human p80 TNF- $\alpha$  receptor and the Fc portion of human immunoglobulin gamma, appeared to be highly effective against oral aphthae, papulopustular and nodular skin lesions but did not show statistically significant efficacy on genital aphthae or arthritis in a 4-week, randomized, double-blind, placebo-controlled trial in BD and in case reports with RAS (70, 71). These effects were described at the end of the first week. Improvement of mucocutaneous symptoms with infliximab after failure of treatment with etanercept was mentioned in a single case report.

Infliximab and etanercept are recommended by experts for mucocutaneous manifestations in patients with poor quality of life, resistance or intolerance to adequate doses of azathioprine, colchicine or thalidomide and requiring prednisolone at a dose > 7.5 mg/day for up to 2 years or as add-on therapy. Infliximab infusions (5 mg/kg) initially at weeks 0, 2 and 4 and maintenance therapy every 6-8 weeks or etanercept 25 mg twice weekly are possible (15).

Finally, adalimumab, a fully human monoclonal anti-TNF- $\alpha$  antibody, induced complete remission in two resistant cases of RAS already after the first injection (40 mg s.c. every other week) (72, 73). Due to a lack of larger studies of the long-term course and adverse effects (e.g., infections, autoimmune reactions, delayed hypersensitivity reactions, neurological and cardiac symptoms), the use of anti-TNF- $\alpha$  agents is limited.

### OCULAR INVOLVEMENT

Relapsing ocular involvement is one of the major manifestations in BD and can be seen in 60-80% of patients (74, 75). It is character-

ized by iritis, uveitis, occlusive retinal vasculitis and optic nerve neuropathy, all of which lead to blindness in up to 50% of patients within 5 years if left untreated (76, 77). Ocular involvement occurred in 79 of 140 patients (56%) in Berlin (78). Thus, ocular involvement in Berlin is comparable to that found elsewhere and is within the range reported in other publications (79, 80). In our studies, ocular involvement was bilateral in 58 patients (73.4%) and unilateral in 21 (26.6%), comparable to the results of other studies, which showed 78-95% bilateral involvement. The mean age at the onset of ocular involvement is 29.8 years in Germany (78), which is comparable to the mean onset age of 28 years reported in Turkey by Tugal-Tutkun et al. (80). The rate of ocular involvement as the first manifestation ranges from 0.5% to 18% and was 8.6% in patients from Berlin (78). Evidence demonstrates that all ocular structures are involved at the onset of the disease. Hypopyon is not pathognomonic for BD and was very rare in the series from Turkey (80) and Germany (78, 81) with an incidence of < 1%. Ocular involvement of BD is a vasculitis involving the posterior more than the anterior part of the eye. One explanation for the low incidence of hypopyon nowadays might be early diagnosis and prompt treatment.

Visual prognosis is important in long-term follow-up and various studies still consider BD to be a severe risk factor for blindness. The natural course of the disease is characterized by a poor long-term visual prognosis and a loss of useful vision (i.e., visual acuity of < 0.1) in most eyes. A visual acuity of < 0.1 was reported in 21-53% of study patients in Spain (82), Turkey (80), Taiwan (83) and Japan (84). In our series of 136 involved eyes, 21% had a final visual acuity of < 0.1 at the end of the follow-up (78). Our data showed that the overall male-to-female ratio was 1:0.82 and there was no statistically significant difference among the different nations.

### Treatment

Mild attacks of anterior uveitis are treated with topical ophthalmic drops and ointments of corticosteroid agents 3-6 times a day. In severe cases, administration should initially be more frequent. After several days, the frequency of instillation is reduced. Nonsteroidal anti-inflammatory drugs allow reduction of the corticosteroid dose and are useful in cases where corticosteroids are contraindicated.

Cyclosporin combined with systemic corticosteroids is the treatment of choice for ocular BD, but this can cause severe side effects, such as Cushing's syndrome, osteoporosis or renal failure. In Germany, cyclosporin is officially approved for prescription and paid by public health insurance for the treatment of uveitis. Other drugs such as azathioprine, cyclophosphamide or chlorambucil are also used but often do not act rapidly enough or have not yet been studied in detail. Nevertheless, according to the EULAR recommendations, azathioprine, initially in combination with corticosteroids, has been suggested for ocular involvement and has also been discussed as a long-term therapy to avoid ocular recurrences. In severe or refractory cases, cyclosporin or infliximab in combination with azathioprine and corticosteroids, or alternatively interferon alfa with or without corticosteroids, has been recommended (16). Colchicine is much less effective for posterior uveitis.

### Corticosteroids

Topically applied eye drops reach the posterior segment poorly and therefore do not achieve therapeutic concentrations in the posterior

segment of the eye. Periocular injections of steroids are useful in cases of acute attacks of mild posterior uveitis, intermediate uveitis, vitritis and cytoid macular edema, especially in unilateral cases.

Acute and severe inflammation in anterior, posterior or panuveitis, as well as retinal vasculitis, should be treated with higher doses of systemic steroids because of the rapid response and this is the treatment of choice in the acute phase of the disease. Oral prednisolone (1-2 mg/kg/day) or i.v. methylprednisolone pulse therapy (1 g/day) is preferred in cases with posterior involvement or in bilateral cases, in addition to calcineurin inhibitors or other immunosuppressants for steroid-sparing purposes. After remission of the disease has been obtained, the dose is gradually tapered to the maintenance dose of 15-20 mg/day. Although oral corticosteroid monotherapy has a palliative effect on ocular attacks, long-term treatment should be avoided because of the side effects (85, 86).

### **Ciclosporin**

Ciclosporin 2-10 mg/kg/day in two divided doses is the treatment of choice (14, 59). It was shown to be effective in about 70-80% of cases with severe uveitis resistant to conservative therapy with colchicine, corticosteroids and azathioprine. Ciclosporin and steroids are the most rapidly-acting agents for acute uveitis. The long-term use of ciclosporin is limited by the development of neurological side effects, hirsutism, gingival hyperplasia, gastrointestinal disturbances and hypertension. Ciclosporin-related nephrotoxicity occurs in about 75% of cases, representing a very serious complication. Therefore, blood levels have to be maintained between 50 and 150 ng/mL. During treatment with ciclosporin, renal function and blood pressure should be monitored carefully (75, 87).

### **Azathioprine**

Azathioprine (2.5 mg/kg/day p.o.) reduced the incidence, frequency and severity of ocular disease when compared with placebo in a large, randomized, placebo-controlled trial (56, 88).

### **Alkylating agents (chlorambucil and cyclophosphamide)**

Chlorambucil is gradually increased to a total dose of 5-12 mg/day (or 0.1-0.2 mg/kg/day) if there is no idiosyncratic reaction. It is used in combination with corticosteroids, improving the long-term visual prognosis (89, 90).

Cyclophosphamide is more toxic than chlorambucil and should be reserved for very refractory sight-threatening cases. At a dose of 2 mg/kg/day or as a pulsed i.v. injection (200 mg/week) combined with prednisolone (10-15 mg/day) cyclophosphamide may be used to treat retinal vasculitis in ocular ABD. This medication has not yet been studied in detail and has severe side effects, such as pulmonary fibrosis, renal toxicity and hemorrhagic cystitis (91).

### **Interferon alfa**

Interferon alfa therapy has been used to treat mucocutaneous ABD for over 10 years (13, 65). Although patients with ocular involvement were initially excluded, high response rates have been reported in case series and noncontrolled studies (13). Recent reports suggest that interferon alfa is also effective in ocular ABD and our data confirm this impressive effect (13, 67, 92-97).

In 2004, Deuter et al. (95) published the results of a 5-year follow-up study. A visual acuity of < 0.1 was seen in 40% of all eyes at the initiation of treatment and in only 13.3% after a mean treatment duration of 40.6 months. During a 5-year follow-up, visual acuity remained stable in 33% (n = 5) of the eyes and improved in 66.6% (n = 10). In a series published by Kötter et al. (92), only 12% of the patients had recurrences under therapy and visual acuity showed a mean 2-line improvement after a treatment duration of 24 months. Visual acuity remained stable in 22% of the eyes, improved in 75% and deteriorated in 2.7%. In a study by Krause et al. (67) three eyes had anacrusis at the beginning and seven (7%) still had a visual acuity of 0.1. In a study conducted in Turkey, more than 90% of the treated eyes showed improved visual acuity and additional steroid therapy could be stopped in 46% of them (96). Bodaghi et al. (97) reported that in a series of 23 patients receiving interferon alfa for ocular ABD, 76.3% had stable or improved visual acuity. The mean steroid dose could be tapered from 20.8 mg/day to 9.7 mg/day. In 52.6% of the patients reported by Krause et al. (67) interferon alfa treatment could be discontinued, whereas 40% of these patients developed recurrences. These encouraging results with interferon alfa in ABD led to the use of this treatment modality in other forms of chronic uveitis, but with less efficacy.

In the study by Krause et al. (67), 92% of all eyes showed stable or improved visual acuity in the long-term follow-up. A visual acuity of < 0.1 was found in 28% of all eyes at the beginning but in only 19.7% at the end of therapy. Visual acuity remained stable in 61% of eyes, improved in 30% and deteriorated by > 2 lines in only 9% of all eyes. While an improvement in visual acuity was achieved in one-third of the affected eyes in that study, Deuter et al. (95) reported improvement in 66% of the affected eyes and Tugal-Tutkun et al. (96) in 95% of eyes. This may be partly due to the fact that Krause et al. started treatment early and found an initial visual acuity of < 0.1 in only 28% of all eyes as opposed to the 40% reported by Deuter et al. Most of the patients had stable visual acuity in the long-term follow-up (67).

In contrast to reports on the natural disease course or on other treatment regimens that show a poor long-term visual prognosis and a loss of useful vision (i.e., visual acuity < 0.1) in most eyes, the results with interferon alfa demonstrate remarkable efficacy in ocular ABD. A visual acuity of < 0.1 was reported for 24% (n = 4) of the patients in a study conducted in Spain by Torres et al. (82), for about 41% (n = 647) of the evaluated eyes in a trial conducted in Turkey by Tugal-Tutkun et al. (80), for about 53% (n = 103) of patients in a study conducted in Taiwan by Chung et al. (83) and for 21-49% (n = 128) of the patients in a study conducted in Japan by Yoshida et al. (84). In a long-term follow-up of 15 eyes, Deuter et al. (95) found that about 13.3% of their patients had a final visual acuity of < 0.1 with interferon alfa therapy. Krause et al. (67) reported that only 9% of the affected eyes had deteriorated visual acuity, whereas 19% had a final visual acuity of < 0.1. Thus, 81% of all affected eyes had useful vision (visual acuity > 0.1) at the end of follow-up.

In contrast to all other immunosuppressants used to treat ocular ABD, interferon alfa has tolerable and reversible side effects, especially when compared with those of TNF- $\alpha$  antagonists. The development of autoimmune phenomena should be particularly monitored. Special considerations have to be taken into account in patients with depression and psychosis. These patients should not



be given interferon alfa or must be treated under psychiatric cotherapy and supervision due to the risk of suicide. Side effects such as infections or secondary malignancies are rare.

The major advantage of interferon alfa compared to all other drugs is the possibility of discontinuing treatment without a high rate of recurrences. Another very important fact is that in nearly all cases steroid treatment can be reduced or stopped (67). This was also shown in the studies by Kötter et al. (92) and Deuter et al. (95).

### **Biologic agents**

Several patients with ocular ABD described in the literature have been treated with TNF- $\alpha$  antagonists. Infliximab is an effective and fast-acting medication for the treatment of ocular ABD, but it is only recommended for use in selected patients with severe disease, balancing the efficacy and the possible side effects (15, 98, 99). In particular, patients with recurrent posterior uveitis, active CNS disease, intestinal inflammation, arthritic or mucocutaneous manifestations with reduced quality of life are eligible for treatment with TNF- $\alpha$  antagonists. In addition, these agents may be administered as add-on therapy in patients refractory to traditional treatment. It is also possible to use the impressive fast-acting effect as a single shot with a single infusion of infliximab for acute posterior uveitis (15) and for long-term therapy in those patients with uncontrolled recurrences despite treatment with ciclosporin or azathioprine at an infliximab dose of 5 mg/kg every 6-8 weeks for a duration of 2 years.

### **Intraocular surgery**

ABD still remains a risk factor for blindness. The risk of losing useful vision (i.e., visual acuity < 0.1) was 20% in the study by Krause et al. (67) and differs worldwide, ranging up to 75%. Retinal detachment and secondary glaucoma are severe complications of occlusive retinal vasculitis. More than half of the eyes will develop complications in follow-up due to the chronic and recurrent course of the disease. As in other types of intraocular inflammation, cataract formation is the most frequent complication in about 37% of eyes. Another major cause of deteriorated vision is chorioretinal inflammation and scar formation in 36% of eyes. Retinal vessel occlusion can be detected in 29%, maculopathy in 27% and opticopathy is found in about 23% of eyes. Secondary glaucoma varies widely over the range of 1-43% in the literature (77, 81, 100, 101).

Recurrent uveitis with occlusive vasculitis can cause tractional retinal detachment and/or painful secondary glaucoma, conditions which often result in phthisis bulbi or even enucleation. Some advanced cases with retinal detachment and secondary cataracts or glaucoma require surgery. However, surgical manipulation of the eyes of patients with ABD often involves relapsed inflammation (93, 102, 103). A favorable outcome of ocular surgery in cases of severe eye involvement can be achieved as described previously (103). Other case series describe posterior or anterior synechia in 26% of eyes (104). Kadayifcilar et al. (105) reported fibrinous reactions in 13%, pupillary membranes in 6% and posterior synechia in 18% of eyes. Matsuo et al. (106) reported uveitis attacks in 25% of cases following surgery and Barker et al. (107) found severe inflammation following surgery in 13% of eyes and posterior synechia in 18%.

## **NEUROLOGICAL INVOLVEMENT**

The systemic vasculitis of ABD attacks several parts of the peripheral nervous system and more often the CNS. First described by Kummer in 1930 (3), in many studies and case reports the overall frequency of neurological ABD ranges from 2% to 50% (4, 74, 108, 109). About 11% of patients with neurological ABD have been reported to the German Registry on Adamantiadis-Behçet's disease (4, 110). Neurological involvement usually manifests 4-6 years after the onset of ABD, but rarely as a first clinical sign (25, 111, 112).

Neurological involvement can be divided into parenchymal and non-parenchymal involvement. The main parenchymal inflammatory lesions are localized in the brainstem, the basal ganglia, the paraventricular hemispheres and the spinal cord. The distribution of these lesions leads to neurological signs such as cranial nerve palsy, ocular motor dysfunction, loss of sensory and motor tract function, incontinence, nystagmus, ataxia, speech impairment, movement disorders and other signs (108, 109, 111, 114). Headache, a reduced level of consciousness and seizures are the predominant symptoms of aseptic meningoencephalitis, another important presentation of neurological ABD (111).

Nonparenchymal involvement includes dural sinus thrombosis, intracranial hypertension, arterial occlusion, dissection or aneurysms, hemorrhage and, less frequently, neuropathy and myopathy (113-116). Nevertheless, the role of psychopathological presentations in neurological ABD is underestimated (114).

The course of ABD may be monophasic, relapsing-remitting, chronically progressive or entail silent involvement (108). Poor prognostic factors are multifocal and spinal manifestations, more than two attacks per year, progressive course and pathological findings in the cerebrospinal fluid (CSF).

Diagnostic methods include magnetic resonance imaging with arteriovenography using coronary computed tomography angiography or magnetic resonance angiogram. The most commonly affected regions are the mesodiencephalic junction (46%), the pontobulbar region (40%) and the hypothalamic-thalamic region (23%) (115). Examination of the CSF regularly shows pleocytosis (109, 111), elevated protein content and inconstant positive oligoclonal bands (111, 113). This summarizes a few fine differences to distinguish between ABD and other chronic or specific infectious diseases.

### **Treatment**

Treatment of neurological ABD is based on experience with immunosuppressant and immunomodulating substances in other organ involvement in ABD because there are little controlled data (16). Corticosteroids are recommended for any acute attack in neurological ABD. An i.v. pulse therapy with high-dose methylprednisolone 1000 mg/day for 5 days (up to 7 days) and subsequent switch to oral single-dose prednisolone 1 mg/kg/day, tapered in conjunction with one of the other immunosuppressants, is the suggested therapy (4, 16). Tapering should be started when a therapeutic effect is achieved. Oral azathioprine (1-2.5 mg/kg/day) can be used for neurological ABD, although the evidence to support its use in this indication is weak (113, 114). Oral methotrexate (5-25 mg/week) is an alternative to achieve remission in neurological ABD, but toxicity to the CNS limits its use (108, 116). For severe cases with

a higher risk an i.v. pulse therapy with cyclophosphamide at a dose of 500-1000 mg/m<sup>2</sup> body surface area monthly is widely accepted (109, 114).

Among the second-line treatments, chlorambucil 0.1-0.2 mg/kg/day has been used successfully in a few cases, as has interferon alfa (3-9 million IU 3 times weekly) (116-118). Interferons should be avoided in case of depression with a risk of suicide. According to the EULAR recommendations, chlorambucil is regarded as a second-line drug due to a high risk for myelotoxicity and increased malignancies (16).

TNF- $\alpha$ -blocking drugs (infliximab or etanercept) are recommended by experts for patients in whom treatment with cyclophosphamide and prednisolone was unsuccessful (15). Infliximab 5 mg/kg is administered i.v. and etanercept is given s.c. at a dose of 50 mg once weekly or 25 mg twice weekly (119). However, very limited published evidence is available in support of the use of these compounds in neurological ABD.

Because of several reports of toxicity to the CNS, ciclosporin should be avoided in the treatment of neurological ABD (109, 111). According to the EULAR recommendations it can be used in patients with ocular involvement who cannot tolerate other agents (16).

Further investigations are necessary to show whether sinus thrombosis is a primary rather than a secondary inflammatory phenomenon. Until there are more neuropathological and clinical insights into sinus thrombosis, anticoagulation together with immunosuppressive therapy appears to be necessary. Anticoagulation may stop the further evolution of thrombosis and could prevent venous congestion and infarction. According to neurological recommendations, initial i.v. heparin therapy for about 2 weeks should be followed by treatment with phenprocoumon or warfarin sodium for at least a 6-month period. In case of a coagulation disturbance, the anticoagulation therapy should be continued throughout life.

Neurological symptoms such as headache or depression require a specific drug therapy or a psychotherapeutic approach. Headache may originate from different etiologies, for example, encephalitis, pseudotumor cerebri (120) or sinus thrombosis, but it may also be influenced by the psychological or physical state of the patient (121). Adverse effects should be kept in mind when choosing the optimal medication in any individual patient.

For exact recommendations in the future, more and larger randomized and controlled clinical trials are needed. Moreover, targeted therapies with antibodies against T-lymphocyte antigens or IL-6 receptor proteins may play a more outstanding role in neurological ABD (116). Stem cell transplantation has also been performed in an effort to prevent disease progression (122).

## MAJOR VESSEL INVOLVEMENT AND THROMBOPHLEBITIS

One of the main causes of mortality and morbidity in patients with ABD is vascular involvement, seen in 7-38% of all ABD patients (4, 123-126). The mechanism of venous thrombosis in ABD is not fully understood, but is believed to be a result of an existing vasculitis or a hypercoagulable state. Due to the fatal consequences of vascular involvement and deep venous thrombosis (DVT), one of the most common manifestations encountered in vascular ABD, accurate diagnosis and appropriate treatment are very important.

Systemic immunosuppressants are used to reduce inflammation in major vessel disease, but there are no randomized, controlled studies and no firm evidence for the treatment of DVT and peripheral arterial aneurysms in ABD. Of major interest is the fact that patients who experienced thrombosis showed elevated acute-phase reactant levels at recurrence and the majority of the study subjects showed increased acute-phase reactants at DVT diagnosis. In periods when acute-phase reactants were suppressed by high-dose corticosteroids and immunosuppressants, no progression of venous thrombosis was observed in patients with thrombosis recurrence, suggesting the possible role of systemic inflammation in venous thrombosis in ABD and supporting the need for anti-inflammatory agents and immunosuppressants in the treatment of vascular ABD (124).

A trend for larger vessel involvement with placebo compared to azathioprine was observed in a controlled study (123). According to the EULAR recommendations, systemic immunosuppressants such as azathioprine 2.5 mg/kg/day may be prescribed for DVT of the extremities (16). In former recommendations, heparin infusions, fibrinolytics (i.v. streptokinase) plus high-dose corticosteroids (100-250 mg/day i.v. and/or p.o.) in acute phase, as well as maintenance treatment with coumarinics or warfarin plus immunosuppressants (chlorambucil 0.1 mg/kg p.o. or cyclophosphamide pulse therapy 500 mg i.v. once weekly plus mesna or ciclosporin 3-5 mg/kg/day) initially in combination with corticosteroids (prednisolone 30 mg/day p.o.) were proposed. Alternatively, interferon alfa (3-9 million IU s.c. 3-5 times weekly) in combination with corticosteroids was suggested as maintenance therapy for DVT (61). However, anticoagulants, antiplatelet or antifibrinolytic agents cannot generally be recommended and remain controversial, because pulmonary embolisms are rare despite the high rate of DVT. A reason to avoid these agents is that a possible coexisting pulmonary arterial aneurysm could result in fatal bleeding (16).

Monthly pulses of cyclophosphamide may be preferred for thrombosis of the superior vena cava or for Budd-Chiari syndrome. Early use of cyclophosphamide (alternatively chlorambucil) and high-dose steroids was able to improve the prognosis of patients with pulmonary arterial aneurysms in case reports (127-129). According to the EULAR recommendations, treatment with cyclophosphamide for at least 2 years followed by azathioprine is recommended. Surgery is associated with a high risk of mortality (16).

## GASTROINTESTINAL INVOLVEMENT

Gastrointestinal tract involvement is experienced by 3-16% of ABD patients and the ileocecal area is typically affected (129, 130). Abdominal pain, diarrhea and bleeding are the most common gastrointestinal symptoms. Severe bleeding and perforation in ABD are often seen as complications of pre-existing or coexisting deep ulcers (131).

The aim of a recent study by three groups of Japanese gastroenterology specialists was the development of consensus-based guidelines for the diagnosis and management of intestinal ABD based on a modified Delphi approach (130). As a standard treatment for intestinal ABD, mesalazine 2.25-3 g/day or sulfasalazine 3-4 g/day is preferred. With severe systemic symptoms, corticosteroids are indicated (prednisolone 0.5-1 mg/kg/day for 1-2 weeks, tapered by 5 mg every week). When patients are corticosteroid-dependent or

-resistant, immunosuppressive agents are indicated (azathioprine 50-100 mg/day). In patients who are refractory to pharmacological therapy or have severe intestinal disease, enteral nutrition is usually indicated. When severe intestinal complications persist, surgical treatment and resection is advisable.

With intolerance to enteral nutrition and when intestinal symptoms persist despite treatment with corticosteroids or immunosuppressive agents, infliximab therapy must be considered as an alternative treatment. In ABD patients with corticosteroid dependence or resistance, leukapheresis may be used. A consensus could not be reached regarding experimental therapies for intestinal ulceration, including thalidomide, antibiotics and endoscopic ethanol spray (130). According to the EULAR recommendations, sulfasalazine, corticosteroids, azathioprine, TNF antagonists and thalidomide should be tried first before surgery, except in emergencies (16).

### ADAMANTIADIS-BEHÇET'S DISEASE IN CHILDHOOD

A particularly sensitive group of ABD patients are children. In recent years, the number of reports of childhood ABD has increased (132-136).

Prompt remission of the disease can be obtained with high doses of corticosteroids. Long-term treatment can lead to corticosteroid dependence and also to a variety of side effects. Other medication options include the adult regimens of azathioprine, ciclosporin, methotrexate or cyclophosphamide (137).

Available literature on alternative approaches such as interferon is limited. Ocular manifestations remain a key feature of the disease, with a frequency of 30% in the pediatric population compared to 60-80% in adult patients (80, 110, 135, 138). In a recent, long-term, retrospective analysis, seven children with corticosteroid-dependent uveitis were treated with interferon alfa (1.5-3 million IU s.c. weekly) with encouraging results. All patients had received antiplatelet doses of salicylates prior to the treatment and colchicine, which was not discontinued. Five of seven patients achieved remission relatively fast, two of whom could discontinue corticosteroids while corticosteroids were reduced in the other three (139).

Infliximab use is only documented in the form of case reports. Ugras et al. (140) described the case of a 12-year-old female patient with painful oral ulcers, abdominal pain, recurrent mucous diarrhea, genital ulcers and arthritic episodes resistant to all other commonly used drugs, who achieved a dramatic remission with infliximab.

Another 15-year-old girl with recurrent painful oral ulcers and extensive genital ulcers who required bladder catheterization was treated with infliximab with satisfying results. The patient had responded poorly to corticosteroids, colchicine and pentoxifylline (141).

Thalidomide can be an effective medication for children with ABD, especially with intestinal involvement. Seven children with intestinal involvement were treated with thalidomide (2 mg/kg/day, increased to 3 mg/kg if necessary) with positive results. Neurotoxicity under thalidomide must always be kept in mind (142).

As mentioned above, pentoxifylline can be considered one of the best therapies for the pediatric population in resistant cases, due to minimal side effects.

### CONCLUSIONS

ABD has a worldwide prevalence and early diagnosis and treatment are of major importance for the patient's quality of life. The diagnosis of the disease remains challenging, as there are no specific laboratory tests. Making the decision for appropriate treatment can also be difficult because the onset and symptomatology are different for individual patients. Therapy aims to reduce the number of exacerbations and minimize mortality, providing a symptom-free period. The therapeutic strategy should be planned focusing individually on the most severe manifestations. The physician has a broad spectrum of available medications, including systemic steroids and immunosuppressants, but should always take into consideration the risk-benefit ratio of each regimen.

The most recent results from trials in ABD could be characterized as promising, but larger studies for the long-term course and adverse effects of medications are needed, especially in the pediatric population. Meta-analyses of individual trials could be the best alternative, providing invaluable outcomes for the future treatment of the disease.

### ACKNOWLEDGMENTS

The authors would like to thank Dr. Nikolaos A. Trikalinos of MetroWest Medical Center, Framingham, Massachusetts, for editing the manuscript.

### DISCLOSURE

The authors state no potential conflicts of interest.

### REFERENCES

1. Kalayciyan, A., Zouboulis, C.C. *An update on Behçet's disease*. J Eur Acad Dermatol Venereol 2007, 21(1): 1-10.
2. Zouboulis, C.C. *Adamantiades-Behçet disease*. In: Fitzpatrick's Dermatology in General Medicine, 7th Ed. Wolff, K., Goldsmith, L.A., Katz, S.I., Gilchrest, B.A., Paller, A.S., Leffell, D.J. (Eds.). McGraw Hill: New York/Chicago, 2008, 1620-6.
3. Zouboulis, C.C., Keitel, W. *A historical review of early descriptions of Adamantiades-Behçet's disease*. J Invest Dermatol 2002, 119(1): 201-5.
4. Altenburg, A., Papoutsis, N., Orawa, H., Martus, P., Krause, L., Zouboulis, C.C. *Epidemiology and clinical manifestations of Adamantiades-Behçet disease in Germany - Current pathogenetic concepts and therapeutic possibilities*. J Dtsch Dermatol Ges 2006, 4(1): 49-64.
5. Calamia, K.T., Wilson, F.C., Icen, M., Crowson, C.S., Gabriel, S.E., Kremers, H.M. *Epidemiology and clinical characteristics of Behçet's disease in the US: A population-based study*. Arthritis Rheum 2009, 61(5): 600-4.
6. Zouboulis, C.C., Turnbull, J.R., Martus, P. *Univariate and multivariate analyses comparing demographic, genetic, clinical, and serological risk factors for severe Adamantiades-Behçet's disease*. Adv Exp Med Biol 2003, 528: 123-6.
7. Krause, L., Köhler, A.-K., Altenburg, A. et al. *Ocular involvement is associated with HLA-B\*51 in Adamantiades-Behçet's disease*. Eye 2009, 23(5): 1182-6.

8. Zouboulis, C.C., Kötter, I., Djawari, D. et al. *Current epidemiological data from the German Registry of Adamantiades-Behçet's Disease*. Adv Exp Med Biol 2003, 528: 43-8.
9. Alpsoy, E., Donmez, L., Onder, M. et al. *Clinical features and natural course of Behçet's disease in 661 cases: A multicentre study*. Br J Dermatol 2007, 157(5): 901-6.
10. Silman, A.J. *Criteria for diagnosis of Behçet's disease*. Lancet 1990, 335(8697): 1078-80.
11. Alpsoy, E., Zouboulis, C.C., Ehrlich, G.E. *Mucocutaneous lesions of Behçet's disease*. Yonsei Med J 2007, 48(4): 573-85.
12. Zouboulis, C.C. *Adamantiades-Behçet's disease*. In: European Handbook of Dermatological Treatments, 2nd Ed. Katsambas, A.D., Lotti, T.M. (Eds.). Springer: Berlin/Heidelberg 2003, 16-26.
13. Zouboulis, C.C., Orfanos, C.E. *Treatment of Adamantiades-Behçet's disease with systemic interferon alfa*. Arch Dermatol 1998, 134(8): 1010-6.
14. Zouboulis, C.C. *Morbus Adamantiades-Behçet*. In: Ciclosporin in der Dermatologie. Mrowietz, U. (Ed.). Thieme: Stuttgart, 2003, 38-51.
15. Sfrikakis, P.P., Markomichelakis, N., Alpsoy, E. et al. *Anti-TNF therapy in the management of Behçet's disease—Review and basis for recommendations*. Rheumatology (Oxford) 2007, 46(5): 736-41.
16. Hatemi, G., Silman, A., Bang, D. et al. *EULAR recommendations for the management of Behçet disease*. Ann Rheum Dis 2008, 67(12): 1656-62.
17. Altenburg, A., Abdel-Naser, M.B., Seeber, H., Abdallah, M., Zouboulis, C.C. *Practical aspects of management of recurrent aphthous stomatitis*. J Eur Acad Dermatol Venereol 2007, 21(8): 1019-26.
18. Chahine, L., Sempson, N., Wagoner, C. *The effect of sodium lauryl sulfate on recurrent aphthous ulcers: A clinical study*. Compend Contin Educ Dent 1997, 18(12): 1238-40.
19. Herlofson, B.B., Barkvoll, P. *Sodium lauryl sulfate and recurrent aphthous ulcers. A preliminary study*. Acta Odontol Scand 1994, 52(5): 257-9.
20. Kutcher, M.J., Ludlow, J.B., Samuelson, A.D., Campbell, T., Pusek, S.N. *Evaluation of a bioadhesive device for the management of aphthous ulcers*. J Am Dent Assoc 2001, 132(3): 368-76.
21. Saxen, M.A., Ambrosius, W.T., Rehemtula, al-K.F., Russell, A.L., Eckert, G.J. *Sustained relief of oral aphthous ulcer pain from topical diclofenac in hyaluronan: A randomized, double-blind clinical trial*. Oral Surg Oral Med Oral Pathol Oral Radiol Endod 1997, 84(4): 356-61.
22. Skaare, A.B., Herlofson, B.B., Barkvoll, P. *Mouthrinses containing triclosan reduce the incidence of recurrent aphthous ulcers (RAU)*. J Clin Periodontol 1996, 23(8): 778-81.
23. Edres, M.A., Scully, C., Gelbier, M. *Use of proprietary agents to relieve recurrent aphthous stomatitis*. Br Dent J 1997, 182(4): 144-6.
24. Ramos-e-Silva, M., Ferreira, A.F., Bibas, R., Carneiro, S. *Clinical evaluation of fluid extract of Chamomilla recutita for oral aphthae*. J Drugs Dermatol 2006, 5(7): 612-7.
25. Graykowski, E.A., Kingman, A. *Double-blind trial of tetracycline in recurrent aphthous ulceration*. J Oral Pathol 1978, 7(6): 376-82.
26. Henricsson, V., Axéll, T. *Treatment of recurrent aphthous ulcers with aureomycin mouth rinse or Zendium dentifrice*. Acta Odontol Scand 1985, 43(1): 47-52.
27. Gorsky, M., Epstein, J., Rabenstein, S., Elshoov, H., Yarom, N. *Topical minocycline and tetracycline rinses in treatment of recurrent aphthous stomatitis: A randomized cross-over study*. Dermatol Online J 2007, 13(2): 1.
28. Skulason, S., Holbrook, W.P., Kristmundsdottir, T. *Clinical assessment of the effect of a matrix metalloproteinase inhibitor on aphthous ulcers*. Acta Odontol Scand 2009, 67(1): 25-9.
29. Rattan, J., Schneider, M., Arber, N., Gorsky, M., Dayan, D. *Sucralfate suspension as a treatment of recurrent aphthous stomatitis*. J Intern Med 1994, 236(3): 341-3.
30. Alpsoy, E., Er, H., Durusoy, C., Yilmaz, E. *The use of sucralfate suspension in the treatment of oral and genital ulceration of Behçet disease: A randomized, placebo-controlled, double-blind study*. Arch Dermatol 1999, 135(5): 529-32.
31. Alidaee, M.R., Taheri, A., Mansoori, P., Ghodsi, S.Z. *Silver nitrate cautery in aphthous stomatitis: A randomized controlled trial*. Br J Dermatol 2005, 153(3): 521-5.
32. Lee, S.M., Lee, S.H. *Generalized argyria after habitual use of AgNO<sub>3</sub>*. Dermatology 1994, 21(1): 50-3.
33. Collier, P.M., Neill, S.M., Copeman, P.W. *Topical 5-aminosalicylic acid: A treatment for aphthous ulcers*. Br J Dermatol 1992, 126(2): 185-8.
34. Fridh, G., Koch, G. *Effect of a mouth rinse containing amyloglucosidase and glucose oxidase on recurrent aphthous ulcers in children and adolescents*. Swed Dent J 1999, 23(2-3): 49-57.
35. Taylor, L.J., Walker, D.M., Bagg, J. *A clinical trial of prostaglandin E<sub>2</sub> in recurrent aphthous ulceration*. Br Dent J 1993, 175(4): 125-9.
36. Ussher, M., West, R., Steptoe, A., McEwen, A. *Increase in common cold symptoms and mouth ulcers following smoking cessation*. Tob Control 2003, 12(1): 86-8.
37. Kalayciyan, A., Orawa, H., Fimmel, S. et al. *Nicotine and biochanin A, but not cigarette smoke, induce anti-inflammatory effects on keratinocytes and endothelial cells in patients with Behçet's disease*. J Invest Dermatol 2007, 127(1): 81-9.
38. Bittoun, R. *Recurrent aphthous ulcers and nicotine*. Med J Aust 1991, 154(7): 471-2.
39. Altenburg, A., Zouboulis, C.C. *Current concepts in the treatment of recurrent aphthous stomatitis*. Skin Therapy Lett 2008, 13(7): 1-4.
40. Mat, C., Yurdakul, S., Uysal, S. et al. *A double-blind trial of depot corticosteroids in Behçet's syndrome*. Rheumatology (Oxford) 2006, 45(3): 245-7.
41. Sharquie, K.E., Najim, R.A., Abu-Raghi, A.R. *Dapsone in Behçet's disease: A double-blind, placebo-controlled, cross-over study*. J Dermatol 2002, 29(5): 267-79.
42. Yurdakul, S., Mat, C., Tüzün, Y. et al. *A double-blind trial of colchicine in Behçet's syndrome*. Arthritis Rheum 2001, 44(11): 2686-92.
43. Joshi, A., Mamta. *Behçet's syndrome with pyoderma-gangrenosum-like lesions treated successfully with dapsone monotherapy*. J Dermatol 2004, 31(10): 806-10.
44. Fontes, V., Machet, L., Huttenberger, B., Lorette, G., Vaillant, L. *Recurrent aphthous stomatitis: Treatment with colchicine. An open trial of 54 cases*. Ann Dermatol Venereol 2002, 129(12): 1365-9.
45. Lee, K.Y., Kim do, Y., Chang, J.Y., Bang, D. *Two cases of acute leukopenia induced by colchicine with concurrent immunosuppressants use in Behçet's disease*. Yonsei Med J 2008, 49(1): 171-3.
46. Calgüneri, M., Ertenli, I., Kiraz, S., Erman, M., Celik, I. *Effect of prophylactic benzathine penicillin on mucocutaneous symptoms of Behçet's disease*. Dermatology 1996, 192(2): 125-8.
47. Al-Waiz, M.M., Sharquie, K.E., A-Qaissi, M.H., Hayani, R.K. *Colchicine and benzathine penicillin in the treatment of Behçet disease: A case comparative study*. Dermatol Online J 2005, 11(3): 3.
48. Matsuda, T., Ohno, S., Hirohata, S. et al. *Efficacy of rebamipide as adjunctive therapy in the treatment of recurrent oral aphthous ulcers in patients with Behçet's disease: A randomised, double-blind, placebo-controlled study*. Drugs 2003, 4(1): 19-28.
49. Liang, G.C., Chang, E.M. *Pentoxifylline use for Behçet's disease. The result of a survey among rheumatologists in North America*. Adv Exp Med Biol 2003, 528: 591-4.



50. Yasui, K., Ohta, K., Kobayashi, M., Aizawa, T., Komiyama, A. *Successful treatment of Behçet disease with pentoxifylline*. *Ann Intern Med* 1996, 124(10): 891-3.
51. Thornhill, M.H., Baccaglini, L., Theaker, E., Pemberton, M.N. *A randomized, double-blind, placebo-controlled trial of pentoxifylline for the treatment of recurrent aphthous stomatitis*. *Arch Dermatol* 2007, 143(4): 463-70.
52. Mimura, M.A., Hirota, S.K., Sugaya, N.N., Sanches, J.A. Jr., Migliari, D.A. *Systemic treatment in severe cases of recurrent aphthous stomatitis: An open trial*. *Clinics (Sao Paulo)* 2009, 64(3): 193-8.
53. Hamuryudan, V., Mat, C., Saip, S. et al. *Thalidomide in the treatment of the mucocutaneous lesions of the Behçet syndrome. A randomized, double-blind, placebo-controlled trial*. *Ann Intern Med* 1998, 128(6): 443-50.
54. Bonnetblanc, J.M., Royer, C., Bedane, C. *Thalidomide and recurrent aphthous stomatitis: A follow-up study*. *Dermatology* 1996, 193(4): 321-3.
55. Grinspan, D. *Significant response of oral aphthosis to thalidomide treatment*. *J Am Acad Dermatol* 1985, 12(1 Pt. 1): 85-90.
56. Yazici, H., Pazarli, H., Barnes, C.G. et al. *A controlled trial of azathioprine in Behçet's syndrome*. *N Engl J Med* 1990, 322(5): 326-8.
57. Hamuryudan, V., Ozyazgan, Y., Hizli, N. et al. *Azathioprine in Behçet's syndrome: Effects on long-term prognosis*. *Arthritis Rheum* 1997, 40(4): 769-74.
58. Jorizzo, J.L., White, W.L., Wise, C.M., Zanolli, M.D., Sherertz, E.F. *Low-dose weekly methotrexate for unusual neutrophilic vascular reactions: Cutaneous polyarteritis nodosa and Behçet's disease*. *J Am Acad Dermatol* 1991, 24(6 Pt. 2): 973-8.
59. Avci, O., Gürlert, N., Günes, A.T. *Efficacy of cyclosporine on mucocutaneous manifestations of Behçet's disease*. *J Am Acad Dermatol* 1997, 36(5 Pt. 1): 796-7.
60. Masuda, K., Nakajima, A., Urayama, A., Nakae, K., Kogure, M., Inaba, G. *Double-masked trial of cyclosporin versus colchicine and long-term open study of cyclosporin in Behçet's disease*. *Lancet* 1989, 1(8647): 1093-6.
61. Zouboulis, C.C. *Extended venous thrombosis in Adamantiades-Behçet's disease*. *Eur J Dermatol* 2004, 14(4): 268-71.
62. Elliott, J.H., Ballinger, W.H. *Behçet's syndrome: Treatment with chlorambucil*. *Trans Am Ophthalmol Soc* 1984, 82: 264-81.
63. Kazokoglu, H., Saatçi, O., Cuhadaroglu, H., Eldem, B. *Long-term effects of cyclophosphamide and colchicine treatment in Behçet's disease*. *Ann Ophthalmol* 1991, 23(4): 148-51.
64. Kötter, I., Günaydin, I., Zierhut, M., Stübiger, N. *The use of interferon alpha in Behçet disease: Review of the literature*. *Semin Arthritis Rheum* 2004, 33(5): 320-35.
65. Alpsoy, E., Durusoy, C., Yilmaz, E., Ozgurel, Y., Ermis, O., Yazar, S., Basaran, E. *Interferon alfa-2a in the treatment of Behçet disease: A randomized placebo-controlled and double-blind study*. *Arch Dermatol* 2002, 138(4): 467-71.
66. Demiroglu, H., Ozcebe, O.I., Barista, I., Dündar, S., Eldem, B. *Interferon alfa-2b, colchicine, and benzathine penicillin versus colchicine and benzathine penicillin in Behçet's disease: A randomised trial*. *Lancet* 2000, 355(9204): 605-9.
67. Krause, L., Altenburg, A., Pleyer, U., Köhler, A.K., Zouboulis, C.C., Foerster, M.H. *Longterm visual prognosis of patients with ocular Adamantiades-Behçet's disease treated with interferon-alpha-2a*. *J Rheumatol* 2008, 35(5): 896-903.
68. Haugeberg, G., Velken, M., Johnson, V. *Successful treatment of genital ulcers with infliximab in Behçet's disease*. *Ann Rheum Dis* 2004, 63(6): 744-5.
69. Almozino, G., Ben-Chetrit, E. *Infliximab for the treatment of resistant oral ulcers in Behçet's disease: A case report and review of the literature*. *Clin Exp Rheumatol* 2007, 25(Suppl. 4): S99-102.
70. Melikoglu, M., Fresko, I., Mat, C. et al. *Short-term trial of etanercept in Behçet's disease: A double blind, placebo controlled study*. *J Rheumatol* 2005, 32(1): 98-105.
71. Robinson, N.D., Guitart, J. *Recalcitrant, recurrent aphthous stomatitis treated with etanercept*. *Arch Dermatol* 2003, 139(10): 1259-62.
72. Sánchez-Cano, D., Callejas-Rubio, J.L., Ruiz-Villaverde, R., Ortego-Centeno, N. *Recalcitrant, recurrent aphthous stomatitis successfully treated with adalimumab*. *J Eur Acad Dermatol Venereol* 2009, 23(2): 206.
73. Vujevich, J., Zirwas, M. *Treatment of severe, recalcitrant, major aphthous stomatitis with adalimumab*. *Cutis* 2005, 76(2): 129-32.
74. Zouboulis, C.C. *Epidemiology of Adamantiades-Behçet's disease*. *Ann Med Interne* 1999, 150(6): 488-98.
75. Yazici, H., Barnes, C.G. *Practical treatment recommendations for pharmacotherapy of Behçet's syndrome*. *Drugs* 1991, 42(5): 796-804.
76. Bang, D. *Treatment of Behçet's disease*. *Yonsei Med J* 1997, 38(6): 401-10.
77. Hamdan, A., Mansour, W., Uthman, I., Masri, A.F., Nasr, F., Arayssi, T. *Behçet's disease in Lebanon: Clinical profile, severity and two-decade comparison*. *Clin Rheumatol* 2006, 25(3): 364-7.
78. Krause, L., Köhler, A.K., Altenburg, A. et al. *Ocular involvement in Adamantiades-Behçet's disease in Berlin, Germany*. *Graefes Arch Clin Exp Ophthalmol* 2009, 247(5): 661-6.
79. Davatchi, F., Shahram, F., Chams, C. et al. *Recent epidemiological data on Behçet's disease in Iran. The 2001 survey*. *Adv Exp Med Biol* 2003, 528: 31-6.
80. Tugal-Tutkun, I., Onal, S., Altan-Yaycioglu, R., Huseyin Altunbas, H., Urgancioglu, M. *Uveitis in Behçet disease: An analysis of 880 patients*. *Am J Ophthalmol* 2004, 138(2): 373-80.
81. Kötter, I., Vonthein, R., Muller, C.A., Gunaydin, I., Zierhut, M., Stubiger, N. *Behçet's disease in patients of German and Turkish origin living in Germany: A comparative analysis*. *J Rheumatol* 2004, 31(1): 133-9.
82. Torres, R.M., Yanez, B., Herreras, J.M., Calonge, M. *Ocular Behçet disease. Retrospective study*. *Arch Soc Esp Oftalmol* 2004, 79(12): 599-603.
83. Chung, Y.M., Yeh, T.S., Sheu, M.M., Chen, M.S., Wen, M.S., Tsai, H.Y., Liao, H.R. *Behçet's disease with ocular involvement in Taiwan: A joint survey of six major ophthalmological departments*. *J Formos Med Assoc* 1990, 89(5): 413-7.
84. Yoshida, A., Kawashima, H., Motoyama, Y. et al. *Comparison of patients with Behçet's disease in the 1980s and 1990s*. *Ophthalmology* 2004, 111(4): 810-5.
85. Kaklamani, V.G., Kaklamanis, P.G. *Treatment of Behçet's disease — An update*. *Semin Arthritis Rheum* 2001, 30(5): 299-312.
86. Tokar, E., Kazokoglu, H., Acar, N. *High dose intravenous steroid therapy for severe posterior segment uveitis in Behçet's disease*. *Br J Ophthalmol* 2002, 86(5): 521-3.
87. Atmaca, L.S., Batioglu, F. *The efficacy of cyclosporin A in the treatment of Behçet's disease*. *Ophthalmic Surg Lasers* 1994, 25(5): 321-7.
88. Greenwood, A.J., Stanford, M.R., Graham, E.M. *The role of azathioprine in the management of retinal vasculitis*. *Eye* 1998, 12(Pt. 5): 783-8.
89. Mudun, B.A., Ergen, A., Ipcioglu, S.U., Burumcek, E.Y., Durlu, Y., Arslan, M.O. *Short-term chlorambucil for refractory uveitis in Behçet's disease*. *Ocul Immunol Inflamm* 2001, 9(4): 219-29.
90. O'Duffy, J.D., Robertson, D.M., Goldstein, N.P. *Chlorambucil in the treatment of uveitis and meningoencephalitis of Behçet's disease*. *Am J Med* 1984, 76(1): 75-84.



91. Ermakova, N.A. *Comparative evaluation of the effectiveness of corticosteroids and cytostatics in treating retinal angiitis in Behçet's disease.* Vestn Oftalmol 2002, 118(5): 32-5.
92. Kötter, I., Zierhut, M., Eckstein, A.K. et al. *Human recombinant interferon alfa-2a for the treatment of Behçet's disease with sight threatening posterior or panuveitis.* Br J Ophthalmol 2003, 87(4): 423-31.
93. Krause, L., Hoffmann, F., Zouboulis, C.C., Foerster, M.H. *Vitrectomy and trabeculectomy combined with interferon alpha treatment in Adamantiades-Behçet's disease: A case report.* Graefes Arch Clin Exp Ophthalmol 2003, 241(10): 871-4.
94. Wechsler, B., Bodaghi, B., Huong, D.L. et al. *Efficacy of interferon alfa-2a in severe and refractory uveitis associated with Behçet's disease.* Ocul Immunol Inflamm 2000, 8(4): 293-301.
95. Deuter, C.M., Kötter, I., Günaydin, I., Zierhut, M., Stübiger, N. *Ocular involvement in Behçet's disease: First 5-year-results for visual development after treatment with interferon alfa-2a.* Ophthalmologie 2004, 101(2): 129-34.
96. Tugal-Tutkun, I., Güneş-Tefekli, E., Urgancioglu, M. *Results of interferon-alfa therapy in patients with Behçet uveitis.* Graefes Arch Clin Exp Ophthalmol 2006, 244(12): 1692-5.
97. Bodaghi, B., Gendron, G., Wechsler, B. et al. *Efficacy of interferon alpha in the treatment of refractory and sight threatening uveitis: A retrospective monocentric study of 45 patients.* Br J Ophthalmol 2007, 91(3): 335-9.
98. Ohno, S., Nakamura, S., Hori, S. et al. *Efficacy, safety and pharmacokinetics of multiple administration of infliximab in Behçet's disease with refractory uveoretinitis.* J Rheumatol 2004, 31(7): 1362-8.
99. Theodossiadis, P.G., Markomichelakis, N.N., Sfikakis, P.P. *Tumor necrosis factor antagonists: Preliminary evidence for an emerging approach in the treatment of ocular inflammation.* Retina 2007, 27(4): 399-413.
100. Elgin, U., Berker, N., Batman, A. *Incidence of secondary glaucoma in Behçet disease.* J Glaucoma 2004, 13(6): 441-4.
101. Özdemir, O., Erkan, N., Bakkaloglu, A. *Results of pars plana vitrectomy in Behçet's disease.* Ann Ophthalmol 1988, 20(1): 35-8.
102. Öztürk, Y., Bardak, Y., Durmus, M. *Vitreoretinal surgery in Behçet's disease with severe ocular complications.* Acta Ophthalmol Scand 2001, 79(2): 192-6.
103. Krause, L., Altenburg, A., Bechrakis, N.E., Zouboulis, C.C., Foerster, M.H. *Intraocular surgery under systemic interferon alpha therapy in ocular Adamantiades-Behçet's disease.* Graefes Arch Clin Exp Ophthalmol 2007, 245(11): 1617-21.
104. Süllü, Y., Oge, I., Erkan, D. *The results of cataract extraction and intraocular lens implantation in patients with Behçet's disease.* Acta Ophthalmol Scand 2000, 78(6): 680-3.
105. Kadayifcilar, S., Gedik, S., Eldem, B., Irkeç, M. *Cataract surgery in patients with Behçet's disease.* J Cataract Refract Surg 2002, 28(2): 316-20.
106. Matsuo, T., Takahashi, M., Inoue, Y., Egi, K., Kuwata, Y., Yamaoka, A. *Ocular attacks after phacoemulsification and intraocular lens implantation in patients with Behçet disease.* Ophthalmologica 2001, 215(3): 179-82.
107. Berker, N., Soykan, E., Elgin, U., Ozkan, S.S. *Phacoemulsification cataract extraction and intraocular lens implantation in patients with Behçet's disease.* Ophthalmic Surg Lasers Imaging 2004, 35(3): 215-8.
108. Hatachi, S., Nakazawa, T., Morinobu, A. et al. *A pediatric patient with neuro-Behçet's disease.* Mod Rheumatol 2006, 16(5): 321-3.
109. Appenzeller, S., de Castro, R., de Souza Queiroz, L. et al. *Brain tumor-like lesion in Behçet disease.* Rheumatol Int 2006, 26(6): 577-80.
110. Zouboulis, C.C., Kötter, I., Djawari, D. et al. *Epidemiological features of Adamantiades-Behçet's disease in Germany and in Europe.* Yonsei Med J 1997, 38(6): 411-22.
111. Kötter, I., Günaydin, I., Batra, M., Vontheim, R., Stübiger, N., Fierlbeck, G., Melms, A. *CNS involvement occurs more frequently in patients with Behçet's disease under cyclosporin A (CSA) than under other medications – Results of a retrospective analysis of 117 cases.* Clin Rheumatol 2006, 25(4): 482-6.
112. Altenburg, A., Köhler, A.K., Krause, L. et al. *Effect of combination regimens and restrictions in the administration of TNF-antagonists in a patient with multisystemic, infliximab-refractory Adamantiades-Behçet's disease.* EADV Conf (May 16-20, Austria) 2007, Poster presentation.
113. Krämer, M., Baumgärtel, M.W., Neuen-Jacob, E., Berlit, P. *Myopathie beim Behçet-Syndrom.* Z Rheumatol 2008, 67(3): 232-6.
114. Melillo, N., Sangle, S., Stanford, M.R., Andrews, T.C., D'Cruz, D.P. *Low-dose intra-venous cyclophosphamide therapy in a patient with neurological complications of Behçet's disease.* Clin Rheumatol 2007, 26(8): 1365-7.
115. Koçer, N., Islak, C., Siva, A., Saip, S., Akman, C., Kantarci, O., Hamuryudan, V. *CNS involvement in neuro-Behçet-syndrome: An MR study.* Am J Neuroradiol 1999, 20(6): 1015-24.
116. Pipitone, N., Olivieri, I., Cantini, F., Triolo, G., Salvarani, C. *New approaches in the treatment of Adamantiades-Behçet's disease.* Curr Opin Rheumatol 2006, 18(1): 3-9.
117. Boura, P., Tselios, K., Kamali, S., Skendros, P., Sarantopoulos, A., Topouzis, F. *Concurrent relapsing central nervous system and ocular involvement in a case of life-threatening Adamantiades-Behçet disease (BD).* Neurol Sci 2006, 27(6): 432-5.
118. Kurne, A., Arsava, E.M., Turkmen, I., Firat, M.M., Kansu, T. *Extensive MRI lesion in brain stem of a neuro-Behçet patient.* Eur J Neurol 2003, 10(3): 325-6.
119. Altı, J.E., Monaghan, T.M., Bamford, J.M. *A patient with neuro-Behçet's disease is successfully treated with etanercept: Further evidence for the value of TNFalpha blockade.* Clin Neurol Neurosurg 2007, 109(3): 279-81.
120. Erdem, H., Dinç, A., Pay, S., Simsek, I., Uysal, Y. *A neuro-Behçet's case complicated with intracranial hypertension successfully treated by a lumbar-peritoneal shunt.* Joint Bone Spine 2006, 73(2): 200-1.
121. Al-Araji, A., Kidd, D.P. *Neuro-Behçet's disease: Epidemiology, clinical characteristics, and management.* Lancet Neurol 2009, 8(2): 192-204.
122. De Cata, A., Intiso, D., Bernal, M. et al. *Prolonged remission of neuro-Behçet disease following autologous transplantation.* Int J Immunopathol Pharmacol 2007, 20(1): 91-6.
123. Ahn, J.K., Lee, Y.S., Jeon, C.H., Koh, E.M., Cha, H.S. *Treatment of venous thrombosis associated with Behçet's disease: Immunosuppressive therapy alone versus immunosuppressive therapy plus anticoagulation.* Clin Rheumatol 2008, 27(2): 201-5.
124. Gurler, A., Boyvat, A., Tursen, U. *Clinical manifestations of Behçet's disease: An analysis of 2147 patients.* Yonsei Med J 1997, 38(6): 423-7.
125. Sarica-Kucukoglu, R., Akdag-Kose, A., Kayabal, I.M., Yazganoglu, K.D., Disci, R., Erzençin, D., Azizlerli, G. *Vascular involvement in Behçet's disease: A retrospective analysis of 2319 cases.* Int J Dermatol 2006, 45(8): 919-21.
126. Kural-Seyahi, E., Fresko, I., Seyahi, N. et al. *The long-term mortality and morbidity of Behçet syndrome: A 2-decade outcome survey of 387 patients followed at a dedicated center.* Medicine (Baltimore) 2003, 82(1): 60-76.
127. Hamuryudan, V., Er, T., Seyahi, E. et al. *Pulmonary artery aneurysms in Behçet syndrome.* Am J Med 2004, 117(11): 867-70.
128. Park, J.Y., Park, J.G., Won, J.H., Lee, J.M., Kim, N.S., Jung, T.H. *Effects of corticosteroid and chlorambucil on multiple pulmonary artery aneurysms in Behçet's syndrome. A case report.* J Korean Med Sci 1995, 10(6): 470-3.

129. Sakane, T., Takeno, M., Suzuki, N., Inaba, G. *Current concepts – Behçet's disease*. N Engl J Med 1999, 341(17): 1284-91.
130. Kobayashi, K., Ueno, F., Bito, S. et al. *Development of consensus statements for the diagnosis and management of intestinal Behçet's disease using a modified Delphi approach*. J Gastroenterol 2007, 42(9): 737-45.
131. Brandt, L.J., Boley, S.J. *Intestinal ischemia*. In: Gastrointestinal and Liver Disease, 7th Ed. Feldman, M., Friedman, L.S., Sleisenger, M.H. (Eds.). Saunders: Philadelphia, 2002, 2321-40.
132. Pivetti-Pezzi, P., Accorinti, M., Abdulaziz, M.A., La Cava, M., Torella, M., Riso, D. *Behçet's disease in children*. Jpn J Ophthalmol 1995, 39(3): 309-14.
133. Kari, J.A., Shah, V., Dillon, M.J. *Behçet's disease in UK children: Clinical features and treatment including thalidomide*. Rheumatology 2001, 40(8): 933-8.
134. Uziel, Y., Brik, R., Padeh, S. et al. *Juvenile Behçet's disease in Israel*. Clin Exp Rheumatol 1998, 16(4): 502-5.
135. Kone-Paut, I., Yurdakul, S., Bahabri, S.A. et al. *Clinical features of Behçet's disease in children: An international collaborative study of 86 cases*. J Pediatr 1998, 132(4): 721-5.
136. Krause, I., Uziel, Y., Guedj, D. et al. *Childhood Behçet's disease: Clinical features and comparison with adult-onset disease*. Rheumatology 1999, 38(5): 457-62.
137. Evereklioglu, C. *Current concepts in the etiology and treatment of Behçet's disease*. Surv Ophthalmol 2005, 50(4): 297-350.
138. Yazici, H., Tuzun, Y., Pazarli, H. et al. *Influence of age of onset and patient's sex on the prevalence and severity of manifestations of Behçet's syndrome*. Ann Rheum Dis 1984, 43(6): 788-9.
139. Guillaume-Czitrom, S., Berger, C., Pajot, C., Bodaghi, B., Wechsler, B., Kone-Paut, I. *Efficacy and safety of interferon alpha in the treatment of corticoid-dependent uveitis of paediatric Behçet's disease*. Rheumatology (Oxford) 2007, 46(10): 1570-3.
140. Ugras, M., Ertem, D., Celikel, C., Pehlivanoglu, E. *Infliximab as an alternative treatment for Behçet disease when other therapies fail*. J Pediatr Gastroenterol Nutr 2008, 46(2): 212-5.
141. Saulsbury, F.T., Mann, J.A. *Treatment with infliximab for a child with Behçet's disease*. Arthritis Rheum 2003, 49(4): 599-600.
142. Yasui, K., Uchida, N., Akazawa, Y., Nakamura, S., Minami, I., Amano, Y., Yamazaki, T. *Thalidomide for treatment of intestinal involvement of juvenile-onset Behçet disease*. Inflamm Bowel Dis 2008, 14(3): 396-400.